IKONICA MINOLTA

DIRECT DIGITIZER

REGIUS MODEL 110
ILLUSTRATED PARTS LIST

CODE NO.0902

Manufacture:

KONICA MINOLTA MEDICAL & GRAPHIC, INC.
2970 Ishikawa-machi, Hachioji-shi Tokyo 192-8505 Japan



CONTENTS

N[0 TP I
How t0 see the fIQUIeS .......ccooviiiiiiiii e i
REVISION L.t v
PartS INUEX .ot Index 1
EXTEINAI VIBW.. ..ttt 1
Fig.1 Frame 1/2 ... 2
FIQ.LA  Frame 2/2....eeeeeiee ittt e e e e 4
Fig.2 External Section 1/3 ... 6
Fig.2A  External Section 2/3........cooeerriiiiiiiiiiei e 8
Fig.2B  External Section 3/3 ... 10
Fig.3 Cassette Insertion unit 1/3 ..........oiiiiiiiiiiee e, 12
Fig.3A  Cassette Insertion unit 2/3 ...........ceieiiiiiniieiieeeiieeeeeeeiiiens 14
Fig.3B Cassette Insertion unit 3/3 ..........ccccceeiiiiieeieeieeeeeeeeeeeeeiiins 16
Fig.4 Elevator UNit 1/4 .........oiiiiie e 18
Fig.4A  Elevator UNit 2/4 ..........cooooiieeeeeeeccee e 20
Fig.4B  Elevator UNit 3/4 ...t 22
Fig.4C Elevator Unit 4/4 ...........cooeoeeeeeeecceeee e 24
Fig.5 TransSport UNIt 1/2 ......eeeeeeeiiiiiiiieeeeeeeee e 26
FIg.5A  Transport UNit 2/2 ...........ccoovviiiiieiiiiiiie e 28
Fig.6 Sub-SCaN UNIt 1/2 ..o 30
FIg.6A  Sub-scan Unit 2/2 ...........coooviiiiiiiicceee e 32
Fig.7 OpPtICAl UNIT ...uiiiiiiiiiei e 34
Fig.8 Erase UNit......oooveiiiiiiiiii e 36
Fig.9 LADEI e 38
FIQ.10  WIHNG L/6 ..eeeeeeiiiiei e 40
FIQ.20A WINNG 2/6 ....vvviiiiiiiieeeieeeeeeeee e 42
FIQ.10B  WINNG 3/6 ...eveeeiiiiei i 44
FIg.10C WINNG 476 ....ovvviiiieieieeieeeeeeeeeeee e 46
FIQ.10D WINNG 5/6 ...ovveeiiiieii e 48
FIQ.210E WINNQG 6/6 ......evviiiiiiiiiiiiiiiieeee e 50
Fig.11  Maintenance toOl...........cccovvriiiiiiiiicccc e 52



Note

The following parts listing includes both diagrams and tables pertaining to service parts for the DIRECT DIGITIZER
REGIUS MODEL 110 (CODE No. 0902).

1.

Each of the component units have been diagrammed. The parts for each unit are indicated with an identification
number in the diagrams.

The following content have been described in the list.

Identification Number
Stock Index

Parts Number

Parts Name

Quantity

Change Notice Number

ID No. |S.L Parts No. Parts Name Qty Change Notice No.
1 092010071A |Slide rail 1
2 * 092010117D |Knob cover 1
3 092010138D |Wiring duct 1

When ordering any of those items, please specify only those parts that correspond to the diagrams and tables.

Please be careful to copy correctly Code No. and Parts No. for each parts you order.

An asterisk(*) in the stock index (I.S., degree of parts availability) box indicates that the parts in question is not
being currently stocked at the parts center. This means that it is not available for immediate shipment; that is,

more time than usual is necessary to supply the parts to you.

Please order the parts with |:| marks after checking the contents of a part change notice.




How to see the figures

Indicates the front direction
. , ! of the device.
Indicates the figure and component ——————— Fig.1A Frame 2/2

identification numbers.

Indicates the location ———
of the component in
the entire device.

The unit disassembly diagram is
shown in a balloon.

Indicates the identification number
of the disassembled unit.

Indicates a link line.

Fig.4 Elevator unit 1/4

view Y

Indicates the direction of the view
point.

The figure viewed from that point
is shown in separate frame.

Indicates the identification number
of the component shown in the list.

(5]




Revision

Page. Date Page. Date Page. Date

Front cover 2007.08.09 25 2007.08.09

26 2007.08.09

i 2007.08.09 27 2007.08.09

ii 2007.08.09 28 2007.08.09

i 2007.08.09 29 2007.08.09

iv 2007.08.09 30 2007.08.09

31 2007.08.09

Index 1 2007.08.09 32 2007.08.09

Index 2 2007.08.09 33 2007.08.09

Index 3 2007.08.09 34 2007.08.09

Index 4 2007.08.09 35 2007.08.09

Index 5 2007.08.09 36 2007.08.09

37 2007.08.09

1 2007.08.09 38 2007.08.09

2 2007.08.09 39 2007.08.09

3 2007.08.09 40 2007.08.09

4 2007.08.09 41 2007.08.09

5 2007.08.09 42 2007.08.09

6 2007.08.09 43 2007.08.09

7 2007.08.09 44 2007.08.09

8 2007.08.09 45 2007.08.09

9 2007.08.09 46 2007.08.09

10 2007.08.09 47 2007.08.09

1 2007.08.09 48 2007.08.09

12 2007.08.09 49 2007.08.09

13 2007.08.09 50 2007.08.09

14 2007.08.09 51 2007.08.09

15 2007.08.09 52 2007.08.09

16 2007.08.09 53 2007.08.09
17 2007.08.09

18 2007.08.09 Back cover 2007.08.09
19 2007.08.09
20 2007.08.09
21 2007.08.09
22 2007.08.09
23 2007.08.09
24 2007.08.09

R: Revised Page




Parts Index

S.I.| Parts No. ID No. S.I.| Parts No. ID No. S.l.| Parts No. ID No.
001640000A 11-1 090110043A 1-1 090111071A 2-7
001640001A 1M1-2 090110044A 1-12 090111073A 2-8
001640002A 11-3 090110045A 1-13 090111074A 2-9
001640003A 1-4 090110046A 1-14 090111076A 2-10
0016Q0002A 11-5 090110047A 1-15 090111079A 2-30
054020022A 3B-1 090110048A 1-16 090111080A 2-31
054021045E 4C- 11 090110050C 6- 11 090111082A 2A-9
054021125B 4C-12 090110050C 1A-9 090111091A 2B-3
054030024B 1A-4 090110051A 1A-24 090111094A 2B-12
054040024A 2B -1 090110052A 1A- 25 090111096A 2B-5
054050008A 9-1 090110054A 1A - 22 090111102A 2-2
054076001A 8-9 090110055A 1A - 21 090111103A 2-3
0540H1007D 3A-2 090110056A 1A-20 090111104A 2B-9
0540H1008D 3-6 090110059A 1A - 26 090111109C 2A-20
067521044A 4C-8 090111031B 2A-2 090111110A 2A-10
067587001A 3A-6 090111032A 2A-3 090112000A 3-A
090110006B 1-1 090111034A 2A- 18 090112004A 3B-8
090110007A 1A-15 090111036A 2-18 090112005A 3B-9
090110009B 1A-13 090111037A 2-26 090112006A 3B-5
090110010A 6-12 090111038A 2-24 090112007A 3B-6
090110010A 1A-7 090111039B 2-22 090112009A 3B-7
090110011A 6-13 090111040A 2-15 090112011A 3B-13
090110011A 1A-8 090111041A 2-21 090112014B 3A-1
090110012A 1A- 14 090111042A 2-23 090112016A 3A-3
090110014A 1A - 11 090111044A 2-25 090112017B 3A-4
090110019A 1A-10 090111046A 2-4 090112019A 3A-5
090110020A 1A-19 090111049A 2-1 090112023A 3A-8
090110022A 6-16 090111051A 2A- 11 090112024A 3-18
090110023A 1A-3 090111053A 2A-12 090112026A 3-19
090110024A 1A-2 090111054A 2-13 090112031A 3-8
090110031A 1-5 090111056A 2-29 090112032A 3-7
090110032A 1-6 090111057A 2-28 090112033A 3-1
090110035A 1-7 090111058B 2A-7 090112034A 3-5
090110037A 1-17 090111064A 2-17 090112035A 3-10
090110038A 1-18 090111065A 2-20 090112037A 3-3
090110039A 1-8 090111068A 2A- 17 090112038A 3-4
090110041A 1-9 090111069A 2-5 090112039A 3A-9
090110042A 1-10 090111070B 2-6 090112042A 3-11

-Index 1-



Parts Index

S.I.| Parts No. ID No. S.I.| Parts No. ID No. S.l.| Parts No. ID No.
090112048A 3-14 090120049A 4B-9 090121017B 5A-21
090112051A 3-12 0901200508 4B- 4 090121030A 5A - 20
090112052A 3-26 090120051C 4B - 14 090121031A 5A-8
090112053A 3-15 090120053A 4B - 17 090121036A 5A-2
090112056B 3-24 090120055A 4B- 18 090121041A 5A-10
090112057A 3-25 090120056A 4B - 19 090121042A 5A-9
090112058A 3-22 090120057A 4B - 25 090121043A 5A- 17
090112073A 3-21 090120058A 4B - 26 090121044A 5A-4
090112075A 3-27 090120060A 4B- 2 090121049A 5-1
090112076A 3-29 090120063A 4C-7 090121055A 5-2
090120002A 4-4 090120064A 4C-9 090121056A 5-6
090120004A 4-2 090120065B 4C-10 090121057A 5A-3
090120005A 4-3 090120066A 4C- 1 090121058A 5-4
090120005A 4-14 090120067A 4C-3 090121059A 5-5
090120006A 4-7 090120068A 4C-5 090121061A 5A-5
0901200098 4-15 090120069A 4C- 18 090121062A 5A - 22
090120010A 4-11 090120070A 4B - 15 090121103A 5A - 24
090120011A 4-9 090120071A 4C-19 090130003A 6-1
090120012A 4-10 090120072A 4C- 20 090130004A 6A-3
090120016A 4-24 090120073A 4B-7 090130005A 6-2
090120019B 4-23 090120074A 4-16 090130007A 6A- 15
090120021A 4A-5 090120075A 4-12 090130008A 6-3
090120021A 4C- 15 090120076A 4-13 090130009A 6-4
090120024A 4A-6 090120077A 4C- 14 090130011A 6-5
090120025A 4A -4 090120078A 4B- 8 090130012A 6-6
090120028A 4A-9 090120079A 4-18 090130021A 6A-6
090120035A 4-19 090120080A 4C- 13 090130022A 6A-7
090120036A 4-20 090120083A 4A -2 090130023A 6A-8
090120037A 4-21 090120084A 4A-3 090130024A 6A-9
090120038A 4-26 090120101A 4B - 22 090130026A 6A-10
090120039A 4-25 090120102A 4B - 20 090130028A 6A - 11
090120040A 4B - 1 090120105A 4B - 21 090130029A B6A-12
090120041B 4B - 12 090121005B 5A- 1 090130030A 6A -2
090120042A 4B - 11 090121008A 5A-12 090130031A 6A-5
090120043A 4-22 090121009A 5A- 13 090130032A 6A-13
090120046A 4B-5 090121010A 5A- 14 090130034A 6-7
090120047A 4B-3 090121013A 5A- 15 090130037A 6-8
090120048B 4B - 10 090121014A 5A- 16 090130047B 6-14

-Index 2-




Parts Index

S.I.| Parts No. ID No. S.I.| Parts No. ID No. S.l.| Parts No. ID No.
090130048A 6-15 090183902A 6A-4 0901J5018A 10C-3
090130049A 6-10 0901B0001A 1A-5 0901J5020C 10-9
090130050A 6-9 0901B0005A 1-19 0901J5021B 10- 11
090130051A 6A - 16 0901B1005A 2-11 0901J5022B 10B- 2
090131000A 7-A 0901B1006B 2-27 0901J5023A 10D- 2
090131072A 2A-13 0901B1012B 2-12 0901J5027A 10A-3
090131072A 2B- 17 0901B1017B 2A-19 0901J5032A 10- 13
090131521A 7-7 0901B1018A 2A-1 0901J5036A 10-6
090131522A 7-15 0901B1019C 2B-10 0901J5037A 10-7
090131523A 7-16 0901B2001A 3B-2 0901J5040A 10-1
090131526A 7-8 0901B2003A 3B-10 0901J5041A 10-2
090131527A 7-17 0901B2010B 3-9 0901J5042A 10-3
090131528A 7-9 0901B2011A 3-20 0901J5047A 10-5
090131531A 7-10 0901B2013A 3-28 0901J5050A 10C-5
090131532A 7-11 0901B2014C 3-17 0901J5051A 10D- 3
090132003A 8-10 0901CO005A 4A -1 0901J5052A 10D- 4
090132007A 8- 11 0901C1001A 5-3 0901J5053A 10D-5
090132008A 8-14 0901D1010A 7-5 0901J5054C 10D -6
090132011A 8-1 0901D2001A 8-12 0901J5055A 10C- 4
090132012A 8-4 0901D2002A 8-13 0901J5056B 10D -7
090132013A 8-5 0901H1001C 1-3 0901J5057A 10D- 8
090132014A 8-6 0901H1002E 7-2 0901J5059A 10D-9
090132017A 8-2 0901H1005A 1-4 0901J5060A 10D - 10
090150003B 9-6 0901H1010B 2A- 16 0901MO0007A 1A-17
090150005A 9-5 0901H1019A 3-13 0901M1009A 2-14
090150010A 9-2 0901H1020B 7-3 0901M1019A 2-34
090150011A 9-3 0901H2301A 2A-8 0901M2001A 3B-A
090172101A 4-17 0901J5001A 10D -1 0901M2006A 3B- 14
090172101A 1A-18 0901J5003A 10-12 0901M2013A 3-16
090172103A 4B - 23 0901J5004A 10A- 1 0901P0002A 6A- 1
090172104A 3B-15 0901J5007D 10A- 2 0901P0004A 6A- 14
090172105A 4C- 4 0901J5008B 10B-3 0901P1008A 7-4
090172301A 3-23 0901J5009A 10-8 0901P1009A 7-6
090172301A 2B-4 0901J5010B 10C-1 0901P2001A 8-3
090176002B 8-7 0901J5011A 10C- 2 0901P2002A 8-8
090179001A 2B-7 0901J5012B 10B - 1 0902J5024A 10E - 1
090179901A 2B- 11 0901J5013A 10-10 0902J5025A 10E- 2
090179902A 7-1 0901J5014A 10-4 0902J5026A 10E-3

-Index 3-




Parts Index

S.I.| Parts No. ID No. S.I.| Parts No. ID No. S.l.| Parts No. ID No.
109027017A 9-7 AAAA90004620 2-16
162051003A 9-4 AAAA90004624 4A-7

AAAA77001051 2A- 14 AAAA90004624 4C- 16
AAAA77001065 2A- 15 AAAA90004625 4B-6
AAAA78001017 1A-6 AAAA90004694 3B-1
AAAA78001017 3A-7 AAAA90004746 1A-1
AAAA78001017 3B-12 AAAA90004762 4-5
AAAA78001017 4A- 8 AAAA90004777 7-14
AAAA78001017 4B - 24 AAAA90004781 3B-3
AAAA78001017 4C-17 AAAA90100142 1A- 23
AAAA78001027 7-12 AAAA90100142 5A - 23
AAAA78001028 1-2 AAAA90100251 5A- 11
AAAA78001028 4-6 AAAA90103473 4-1
AAAA78001028 1A- 16 AAAA90103473 4B- 16
AAAA78001028 4B - 27 AAAA90103568 4C-2
AAAA79501080 2B-2 AAAA90203108 4-8
AAAA79501081 2B- 14 AAAA90203109 4B- 13
AAAA79501082 2B-6

AAAA80001024 2A-5

AAAA80200112 2B-8

AAAA80200112 2B- 13

AAAA81001013 2A-6

AAAA81200025 2A-4

AAAA85001011 2-33

AAAA86901108 1-20

AAAA86901108 7-18

AAAA90000163 5A-6

AAAA90000628 5A- 18

AAAA90000629 2-19

AAAA90000629 3-2

AAAA90000633 6-17

AAAA90000633 1A-12

AAAA90003601 5A-19

AAAA90003602 3B-4

AAAA90003833 5A-7

AAAA90004077 4C-6

AAAA90004171 7-13

AAAA90004438 2-32

-Index 4-




Parts Index

S.L

Parts No.

ID No.

S.L

Parts No.

ID No.

S.L

Parts No.

ID No.

-Index 5-




External View

D




Fig.1 Frame 1/2
ID No. |S.I. Parts No. Parts Name Qty Change Notice No.

1 * 090110006B |Sensor bracket 1
2 AAAA78001028 |Photo sensor 1
3 0901H1001C |MDU 1
4 0901H1005A |CIU 1
5 * 090110031A |Slide shaft 1
6 * 090110032A  |Slide shaft bracket 1
7 * 090110035A  |Wire 1
8 * 090110039A  |Roller spacer 2
9 * 090110041A  (Wire guide 1
10 * 090110042A |Hold plate 1
1 * 090110043A  |Knob 1
12 * 090110044A  |Roller 2
13 * 090110045A  |Knob holder 1
14 * 090110046A |Roller shaft 2
15 * 090110047A  |Shaft 1
16 * 090110048A  |Spring 1
17 * 090110037A |Slide base 1
18 * 090110038A  |Slider rubber A 2
19 * 0901B0O005A  |Brush Assy. 1
20 * | AAAA86901108 |Earth clamp 2
a * | 00001804080G |Tapping screw M4x8

b * | 00003603060G |Pan-head screw (Sems2) M3x6

c * | 000067040006 |E-ring E-4

d * | 00001803060G [Tapping screw M3x6

e * | 00003103080G |Tapping screw M3x8

f * | 00003104100G |Tapping screw M4x10

g * | 000067030006 |E-ring E-3

h * | 00001104150G |Pan-head screw M4x15

i * | 00003603120G |Pan-head screw (Sems2) M3x12

The parts without ID number or

:l marks after checking the contents of a part change notice.

2

of the parts number column does not supply.




Frame 1/2

Fig.1




Fig.1A Frame 2/2

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * | AAAA90004746 (Spring 1
2 * 090110024A |Base 1
3 * 090110023A  |Shaft 1
4 * 054030024B  |Roller 1
5 * 0901B0O001A |Bracket Assy. 1
6 AAAA78001017 |Photo sensor 1
7 * 090110010A  |Tumbler 2
8 * 090110011A  |Tumbler shaft 2
9 * 090110050C  |Spacer 2
10 * 090110019A  |Rubber sheet (1) 2
1 * 090110014A  |Tumbler bracket 2
12 * | AAAA90000633 |Shaft holder 4
13 * 090110009B  |Spring 2
14 090110012A  |Antistatic brush 1
15 * 090110007A  |Block 1
16 AAAA78001028 |Photo sensor 1
17 * 0901M0007A [Feed motor Assy. 1
18 090172101A  |Stepping motor 1
19 * 090110020A  [Motor bracket 1
20 * 090110056A |Gear bracket 1
21 * 090110055A |Gear 1
22 * 090110054A |Idler shaft 1
23 * | AAAA90100142 |Shaft holder 2
24 * 090110051A |Gear 1
25 * 090110052A |Gear 1
26 * 090110059A |Earth plate 1
a * | 000067040006 |E-ring E-4
b * | 00001803060G |Tapping screw M3x6
c * | 00001804080G |Tapping screw M4x8
d * | 00001104250G |Pan-head screw M4x25
e * | 000012030404 |Pan-head screw (Sems2) M3x4
f * | 00001104150G |Pan-head screw M4x15
g * | 00004704050B |WP M4x5
h * | 00003604080G |Pan-head screw (Sems2) M4x8
i * | 00006104000G |Washer M4
j * | 00005104000G |Hexagon nut M4

The parts without ID number or

:l marks after checking the contents of a part change notice.

4-

of the parts number column does not supply.




Fig.1A Frame 2/2




Fig.2 External Section 1/3
ID No. |S.I. Parts No. Parts Name Qty Change Notice No.

1 * 090111049A  |Front back panel 2 1
2 * 090111102A  |Light shielding packing H 1
3 * 090111103A  |Light shielding packing J 1
4 * 090111046A  |Front panel 1 1
5 * 090111069A  |Bracket 1
6 * 090111070B  |Bracket upper 1
7 * 090111071A  |Bracket lower 1
8 * 090111073A  |Bracket (1) 1
9 * 090111074A  |Bracket (2) 1
10 * 090111076A  |Transport bracket 1
11 * 0901B1005A |Bracket Assy. 1
12 * 0901B1012B  |Front back panel Assy. 1 1
13 * 090111054A  |Light shielding packing A 1
14 * 0901M1009A |Lock section 1
15 * 090111040A  |Button 1
16 * | AAAA90004620 |Spring 1
17 * 090111064A  |Knob cover 1
18 * 090111036A  |Lock lever 2
19 * | AAAA90000629 [Flange bushing 2
20 * 090111065A  |Button guide 1
21 * 090111041A  |Spring (L) 1
22 * 090111039B  |Shaft 1
23 * 090111042A  |Spring (R) 1
24 * 090111038A  |Lock cover 1
25 * 090111044A |Detector 1
26 * 090111037A  |Lever 1
27 * 0901B1006B |Front panel Assy. 2 1
28 * 090111057A  |Light shielding packing D 1
29 * 090111056A |Light shielding packing C 2
30 * 090111079A |Light shielding packing E 1
31 * 090111080A |Light shielding packing F 2
32 * | AAAA90004438 (Spacer 4
33 * | AAAA85001011 |AC cable (UL) (Exclusive use for USA) 1
34 * 0901M1019A  [Frame Assy. (Front) 1
a * | 000014040804 |Truss-head screw M4x8
b * | 00001803100G [Tapping screw M3x10
c * | 00003104100G |Tapping screw M4x10
d * | 000067040006 [E-ring E-4
e * | 00001803060G |Tapping screw M3x6
f * | 00003604080G |Pan-head screw (Sems2) M4x8
g * | 00003605100G |Pan-head screw (Sems2) M5x10
h * | 00001804080G [Tapping screw M4x8

The parts without ID number or

:l marks after checking the contents of a part change notice.

-6-

of the parts number column does not supply.




External Section 1/3

Fig.2




Fig.2A External Section 2/3

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0901B1018A |Cover Assy. 1
2 * 090111031B  |Breaker box 1
3 * 090111032A  |Breaker cover 1
4 * | AAAA81200025 |Inlet 1
5 * | AAAA80001024 |Circuit protector 1
6 * | AAAAB81001013 |Noise filter 1
7 * 090111058B  |Fan bracket 1
8 0901H2301A |Fan 1
9 * 090111082A  |Adjuster 4
10 * 090111110A  |Caster 4
1 * 090111051A  |Bracket (2) 1
12 * 090111053A  |Pin (2) 1
13 * 090131072A |Collar 5
14 * | AAAA77001051 |Lever 1
15 * | AAAA77001065 |Switch 1
16 0901H1010B |PCU 1
17 * 090111068A  |Shaft 1
18 * 090111034A  |Lock pin bracket 1
19 * 0901B1017B |Inter lock switch label Assy. 1
20 * 090111109C  |Bracket cover 1
a * | 00001804080G |Tapping screw M4x8
b * | 00003604080G |Pan-head screw (Sems2) M4x8
c * | 00001803060G |Tapping screw M3x6
d * | 00003603200G |Pan-head screw (Sems2) M3x20
e * | 00005106000G |Hexagon nut M6
f * | 000064060004 |Tooth lock washer (outer) M6
g * | 00001804120G |Tapping screw M4x12
h * | 00001505100G |Pan-head screw (Sems1) M5x10
i * | 00006106000G |Washer M6
j * | 00003603150G [Pan-head screw (Sems2) M3x15
k * | 000067040006 [E-ring E-4
| * | 00003605100G |Pan-head screw (Sems2) M5x10
m * | 00003603120G |Pan-head screw (Sems2) M3x12

The parts without ID number or

:l marks after checking the contents of a part change notice.

-8-

of the parts number column does not supply.




Fig.2A External Section 2/3




Fig.2B External Section 3/3

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

054040024A

Spacer

AAAA79501080

Switching power supply

090111091A

Fan bracket

090172301A

Fan motor

090111096A

Connector bracket

AAAA79501082

Switching power supply

090179001A

Transformer

AAAA80200112

Relay

O o|NoOjOa|dWOIN

090111104A

Bracket

-
o

0901B1019C

Box Assy.

-
—_

090179901A

Halogen power supply

-
N

090111094A

Bracket

-
w

AAAA80200112

Relay

N
N

AAAA79501081

Switching power supply

alalalalajlalalalalalalalals

-
o

Resistor Assy. (Fig.10C)

-
(]

Capacitor Assy. (Fig.10C)

-
~

090131072A

Collar

00001803060G

Tapping screw

M3x6

00003603150G

Pan-head screw (Sems2)

M3x15

00001804060G

Tapping screw

M4x6

00003604200G

Pan-head screw (Sems2)

M4x20

00003604080G

Pan-head screw (Sems2)

M4x8

00001804080G

Tapping screw

M4x8

00003603060G

Pan-head screw (Sems2)

M3x6

Sk | -0 a0 | T|o

00003603080G

Pan-head screw (Sems2)

M3x8

00003603120G

Pan-head screw (Sems2)

M3x12

The parts without ID number or

:l marks after checking the contents of a part change notice.

-10-

of the parts number column does not supply.




Fig.2B External Section 3/3

11-



Fig.3  Cassette Insertion unit 1/3
ID No. |S.I. Parts No. Parts Name Qty Change Notice No.

A * 090112000A |Cassette Insertion unit 1
1 * 090112033A  |Spring 2
2 * | AAAA90000629 [Flange bushing 2
3 * 090112037A  |Spring hook A 1
4 * 090112038A  |Spring hook B 1
5 * 090112034A  |Sensor cover 1
6 0540H1008D |LPB 2
7 * 090112032A  [Front guide shaft 2
8 * 090112031A |Stay 1
9 * 0901B2010B  |Front guide Assy. 1
10 * 090112035A  |Block 2
11 * 090112042A  |Front guide upper 1
12 * 090112051A  |Upper bracket A 1
13 0901H1019A |INB 1
14 * 090112048A |Inlet indicator cover 1
15 * 090112053A  |Filter guard 1
16 0901M2013A  |Operation Panel Assy. 1
17 * 0901B2014C |Top cover shielding Assy. 1
18 * 090112024A |Light shielding packing A 1
19 * 090112026A  |Light shielding packing C 2
20 * 0901B2011A  |Top cover Assy. 1
21 * 090112073A  |Guide C (Lower) 1
22 * 090112058A  |Duct D 1
23 090172301A [Fan motor 1
24 * 090112056B  |Duct C 1
25 090112057A  |Filter 1
26 * 090112052A  |Upper bracket B 1
27 * 090112075A  |Bracket 3
28 * 0901B2013A  |Dummy Operation Panel Assy. 1
29 * 090112076A  |Bracket 1
a * | 00003104100G |Tapping screw M4x10
b * | 00001804080G |Tapping screw M4x8
¢ * | 00001803060G |Tapping screw M3x6
d * | 00003103080G |Tapping screw M3x8
e * | 000067040006 |E-ring E-4
f * 1 00003304250G |Tapping screw M4x25

The parts without ID number or

:l marks after checking the contents of a part change notice.

-12-

of the parts number column does not supply.




Cassette Insertion unit 1/3

Fig.3

13-



Fig.3A Cassette Insertion unit 2/3

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

090112014B

Left side plate

0540H1007D

LLB

090112016A

Nip roller

090112017B

Holder

090112019A

BCR bracket

067587001A

Barcode Reader

AAAAT78001017

Photo sensor

090112023A

Light shielding cover

O o NOO|ja |~ IN

090112039A

Light shielding packing H

AlalalalalwlwinNn|~

00001803060G

Tapping screw

M3x6

00001804080G

Tapping screw

M4x8

000011020604

Pan-head screw

M2x6

000062020004

Spring washer

M2

o Q|0 | T |

00003605100G

Pan-head screw (Sems2)

M5x10

The parts without ID number or

:l marks after checking the contents of a part change notice.

-14-

of the parts number column does not supply.




Fig.3A Cassette Insertion unit 2/3

-15-



Fig.3B Cassette Insertion unit 3/3

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
A * 0901M2001A |Shutter Assy. 1
1 * 054020022A |Cam actuator 1
2 * 0901B2001A  |Shutter bracket Assy. 1
3 * | AAAA90004781 |Spring 1
4 * | AAAA90003602 |Flange bushing 4
5 * 090112006A |Cam 2
6 * 090112007A |Gear 1
7 * 090112009A  |Drive shaft 1
8 * 090112004A |Shaft A 1
9 * 090112005A |Shaft B 1
10 * 0901B2003A |Slide sheet Assy. 1
1 * | AAAA90004694 (Spacer 1
12 AAAA78001017 |Photo sensor 2
13 * 090112011A  |Sensor bracket 2
14 * 0901M2006A |Lock Assy. 2
15 090172104A |DC motor 1
a * | 000067060006 |E-ring E-6
b * 1 00001804080G |Tapping screw M4x8
c * | 000074041404 |Parallel pin 4x14
d * | 00003603120G |Pan-head screw (Sems2) M3x12
e * | 000067030006 |E-ring E-3
f * | 00001803060G |Tapping screw M3x6
g * | 00003605100G |Pan-head screw (Sems2) M5x10

The parts without ID number or

:l marks after checking the contents of a part change notice.

-16-

of the parts number column does not supply.




Fig.3B Cassette Insertion unit 3/3

17-



Fig.4 Elevator unit 1/4
ID No. |S.I. Parts No. Parts Name Qty Change Notice No.

1 * | AAAA90103473 [Shaft holder 8
2 * 090120004A |Pulley idler shaft 2
3 * 090120005A  [Timing pulley 2
4 * 090120002A |Pulley holder 1
5 * | AAAA90004762 |Slide pack 1
6 AAAA78001028 |Photo sensor 1
7 * 090120006A |Sensor bracket 1
8 * | AAAA90203108 |Timing belt 1
9 * 090120011A  |Drive shaft (1) 1
10 * 090120012A  |Drive shaft (2) 1
1 * 090120010A  |Timing pulley 1
12 * 090120075A |Gear 1
13 * 090120076A  |Pulley roller 1
14 * 090120005A  [Timing pulley 1
15 * 090120009B  |Motor bracket 1
16 * 090120074A |Gear 1
17 090172101A  |Stepping motor 1
18 * 090120079A  |Wiring guide 1
19 * 090120035A  [Sliding sheet (Elevator base 1) 2
20 * 090120036A |Sliding sheet (Elevator base 2) 4
21 * 090120037A  |Sliding sheet (Elevator base 3) 4
22 * 090120043A |Sliding sheet (Elevator base 4) 1
23 * 090120019B  |Spring plate 1
24 * 090120016A  |Wiring guide 2 1
25 * 090120039A (Tension roller shaft 1
26 * 090120038A  |Tension roller 1
a * | 000067060006 |E-ring E-6

b * | 00003604080G |Pan-head screw (Sems2) M4x8

c * | 00001104150G |Pan-head screw M4x15

d * | 000067080006 [E-ring E-8

e * | 000074041404 |Parallel pin 4x14

f * | 00004704050B (WP M4x5

g * | 00001804080G |Tapping screw M4x8

h * | 00001804120G |Tapping screw M4x12

i * | 00001104060G |Pan-head screw M4x6

j * | 000046042004 |Hexagon socket head bolt M4x20

k * | 00005104000G |Hexagon nut M4

| * | 00001803060G |Tapping screw M3x6

The parts without ID number or

:l marks after checking the contents of a part change notice.

-18-

of the parts number column does not supply.




Fig.4  Elevator unit 1/4

vIEWY

19__| /\

-19-



Fig.4A Elevator unit 2/4

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

0901C0O005A

Elevator base Assy.

*

090120083A

Sliding sheet (Elevator 1)

090120084A

Sliding sheet (Elevator 2)

090120025A

Lid

090120021A

Actuator

090120024A

Detection plate

AAAAS0004624

Spring

AAAAT78001017

Photo sensor

O o NOO|ja |~ IN

090120028A

Belt holder plate

Nla|lalalalajlalala

00001804080G

Tapping screw

M4x8

T o

00001803060G

Tapping screw

M3x6

00001804060G

Tapping screw

M4x6

The parts without ID number or

:l marks after checking the contents of a part change notice.

-20-

of the parts number column does not supply.




Fig.4A Elevator unit 2/4

-21-



Fig.4B Elevator unit 3/4

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 090120040A  |Spring 1
2 * 090120060A |Guide holder 1
3 * 090120047A  |Guide (1) 1
4 * 090120050B |Detection plate 1
5 * 090120046A |Belt holder plate 1
6 * | AAAA90004625 |Spring 1
7 * 090120073A |Sliding sheet (Movement 1) 1
8 * 090120078A  |Actuator 1
9 * 090120049A  |Guide lid 1
10 * 090120048B  |Guide (2) 1
1 * 090120042A  |Shaft 2
12 * 090120041B |Base 1
13 * | AAAA90203109 |Timing belt 1
14 * 090120051C  |Motor bracket 1
15 * 090120070A |Collar 4
16 * | AAAA90103473 |Shaft holder 4
17 * 090120053A  |Drive shaft 1 1
18 * 090120055A |Gear 1
19 * 090120056A |Pulley gear 1
20 * 090120102A  |Shaft 1
21 * 090120105A  |Gear 1
22 * 090120101A |Gear 1
23 090172103A |Stepping motor 1
24 AAAA78001017 |Photo sensor 1
25 090120057A |ldler shaft 1
26 090120058A  [Timing pulley 1
27 AAAA78001028 |Photo sensor 1
a * | 00003104100G |Tapping screw M4x10
b * | 00001804080G |Tapping screw M4x8
c * | 00003103080G |Tapping screw M3x8
d * | 00001803100G |Tapping screw M3x10
e * | 00001803060G |Tapping screw M3x6
f * | 00003604080G |Pan-head screw (Sems2) M4x8
g * | 00004704050B |WP M4x5
h * | 00005104000G |Hexagon nut M4
i * | 00001804120G [Tapping screw M4x12
j * | 000046042004 |Hexagon socket head bolt M4x20
k * | 00001504120G |Pan-head screw (Sems1) M4x12
| 00001104150G |Pan-head screw M4x15
m 000067080006 |E-ring E-8

The parts without ID number or

:l marks after checking the contents of a part change notice.

-22-

of the parts number column does not supply.




Fig.4B Elevator unit 3/4

-23-



Fig.4C Elevator unit 4/4

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 090120066A |Cam 1
2 * | AAAA90103568 [Shaft holder 1
3 * 090120067A |Cam shaft 1
4 090172105A |DC motor 1
5 * 090120068A  |Motor bracket 1
6 * | AAAA90004077 |Spring 2
7 * 090120063A  |Bracket 1
8 * 067521044A |Spring holder plate 1
9 * 090120064A  |Shaft holder 1
10 * 090120065B |Release rack 1
1 * 054021045E |Release shaft 1
12 * 054021125B  |Spring 1
13 * 090120080A  |Detection plate 2 1
14 * 090120077A  |Detector block 1
15 * 090120021A  |Actuator 1
16 * | AAAA90004624 |Spring 1
17 AAAA78001017 |Photo sensor 2
18 * 090120069A  |Fixing block 1
19 * 090120071A |Sliding sheet (Standard 1) 1
20 * 090120072A |Sliding sheet (Standard 2) 1
a * | 00004704050B |WP M4x5
b * | 000067040006 |E-ring E-4
c * | 00001804080G |Tapping screw M4x8
d * | 00001503060G |Pan-head screw (Sems1) M3x6
e * | 00003104100G |Tapping screw M4x10
f * | 00003103080G |Tapping screw M3x8
g * | 00003604080G |Pan-head screw (Sems2) M4x8
h * | 00001803060G |Tapping screw M3x6

The parts without ID number or

:l marks after checking the contents of a part change notice.

-24-

of the parts number column does not supply.




Fig.4C Elevator unit 4/4

-25-



Fig.5

Transport unit 1/2

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

090121049A

Detector

*

090121055A

Hold plate

0901C1001A

Push plate Assy.

090121058A

Holder plate

090121059A

Rubber sheet (2)

DA~ |O|N

090121056A

Slide shaft support

AalolalalN|~

00001803060G

Tapping screw

M3x6

T o

00001804120G

Tapping screw

M4x12

00001804080G

Tapping screw

M4x8

The parts without ID number or

:l marks after checking the contents of a part change notice.

-26-

of the parts number column does not supply.




Transport unit 1/2

Fig.5

s

o
N\PNN
e

-27-



Fig.5A Transport unit 2/2

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 090121005B |Center link 1
2 * 090121036A  |Block 2
3 * 090121057A |Collar 2
4 * 090121044A |Guide plate 1
5 * 090121061A |Slide guide 2
6 * | AAAA90000163 |Flange bushing 2
7 * | AAAA90003833 |Flange bushing 2
8 * 090121031A  |Spring 2
9 * 090121042A  |Adjustable plate 4
10 * 090121041A  |Shaft 4
1 * | AAAA90100251 [Shaft holder 8
12 * 090121008A |Side link 2
13 * 090121009A |Shaft A 1
14 * 090121010A |Shaft B 1
15 * 090121013A |Shaft E 2
16 * 090121014A |Shaft F 2
17 * 090121043A  |Shaft C1 1
18 * | AAAA90000628 |Flange bushing 2
19 * | AAAA90003601 [Flange bushing 2
20 * 090121030A  |Nut 1
21 * 090121017B  |Drive shaft 1
22 * 090121062A  |Drive shaft holder 1
23 * | AAAA90100142 |Shaft holder 3
24 * 090121103A  |Gear 1
a * | 00001804080G |Tapping screw M4x8
b * | 00003104100G (Tapping screw M4x10
c * | 000067040006 |E-ring E-4
d * | 00005106000G |Hexagon nut M6
e * | 00006106000G |Washer M6
f * | 00003603200G [Pan-head screw (Sems2) M3x20
g * | 000067060006 [E-ring E-6
h * | 00001804100G |Tapping screw M4x10
i * | 00003604200G |Pan-head screw (Sems2) M4x20

The parts without ID number or

:l marks after checking the contents of a part change notice.

-28-

of the parts number column does not supply.




Fig.5A Transport unit 2/2




Fig.6

Sub-scan unit 1/2

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

090130003A

Wire holder plate

*

090130005A

Detector

090130008A

Wire cover

090130009A

Wire holder plate

090130011A

Magnet shaft holder

090130012A

Magnet shaft holder rubber

090130034A

Magnet shaft stopper

090130037A

Wire

O o NOO|ja |~ IN

090130050A

Mount bracket

N
o

090130049A

Spirit level

-
—_

090110050C

Spacer

-
N

090110010A

Tumbler

-
w

090110011A

Tumbler shaft

N
N

090130047B

Spring

-
o

090130048A

Tumbler base

-
]

090110022A

Tumbler stopper

-
~

AAAA90000633

Shaft holder

B ININDNINDINDNINDIN 222N~

00001104120G

Pan-head screw

M4x12

00001803060G

Tapping screw

M3x6

00001804080G

Tapping screw

M4x8

00003604080G

Pan-head screw (Sems2)

M4x8

00003604120G

Pan-head screw (Sems2)

M4x12

00003605100G

Pan-head screw (Sems2)

M5x10

000046041204

Hexagon socket head bolt

M4x12

S|KQ | -~ Q|0 | T |

000046051504

Hexagon socket head bolt

M5x15

00001104250G

Pan-head screw

M4x25

—

00006104000G

Washer

M4

=

00005104000G

Hexagon nut

M4

The parts without ID number or

:l marks after checking the contents of a part change notice.

-30-

of the parts number column does not supply.




Sub-scan unit 1/2

Fig.6

-31-



Fig.6A Sub-scan unit 2/2

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0901P0002A |Magnet shaft Assy. 1
2 * 090130030A |[Tap plate B 1
3 * 090130004A  |[Encoder bracket 1
4 * 090183902A  |Encoder 1
5 * 090130031A  |Detector spacer 1
6 * 090130021A  |Setting shaft 1
7 * 090130022A  |Setting shaft cover 1
8 * 090130023A |Setting shaft plate 1
9 * 090130024A |Setting shaft lever 1
10 * 090130026A |Setting shaft SP 1
11 * 090130028A  |Setting shaft support 1
12 * 090130029A  |Fixing lever shaft 1
13 * 090130032A |Fixing lever SP 1
14 * 0901PO004A |Cable carrier Assy. 1
15 * 090130007A |Tap plate 1
16 * 090130051A  |Sheet 1
a * | 00001503060G |Pan-head screw (Sems1) M3x6
b * | 000067020004 [E-ring E-2
c * | 00001103060G |Pan-head screw M3x6
d * | 00003603100G |Pan-head screw (Sems2) M3x10
e * | 00001803060G |Tapping screw M3x6
f * 1 00003104100G |Tapping screw M4x10
g * 1 00001804080G |Tapping screw M4x8

The parts without ID number or

:l marks after checking the contents of a part change notice.

-32-

of the parts number column does not supply.




Fig.6A Sub-scan unit 2/2

-33-



Fig.7  Optical unit
ID No. |S.I. Parts No. Parts Name Qty Change Notice No.

A 090131000A |Optical Unit 1
1 090179902A |Inverter 1
2 0901H1002E |LMC 1
3 0901H1020B LMD 1
4 * 0901P1008A |Optical Unit Assy. (1) 1
5 * 0901D1010A  |Photomultiplier filter Assy. 1
6 * 0901P1009A |Optical Unit Assy. (2) 1
7 * 090131521A |Roller 1
8 * 090131526A |Guide spacer 8
9 * 090131528A  |Detector bracket 1
10 * 090131531A  |Upper bracket 1
11 * 090131532A |Roller support plate upper 1
12 AAAA78001027 |Photo sensor 2
13 * | AAAA90004171 [Shaft holder 2
14 * | AAAA90004777 |Spring 4
15 * 090131522A  |Roller support plate lower 1
16 * 090131523A  |Detector bracket 1
17 * 090131527A  |Lower bracket 1
18 * | AAAA86901108 |Earth clamp 1
a * | 00001103060G |Pan-head screw M3x6
b * | 00001803060G |Tapping screw M3x6
c * | 00003603060G |Pan-head screw (Sems2) M3x6
d * | 00003603250G |Pan-head screw (Sems2) M3x25
e * | 00005103000G |Hexagon nut M3
f * | 000067040006 [E-ring E-4
g * | 00003604120G |Pan-head screw (Sems2) M4x12

The parts without ID number or

:l marks after checking the contents of a part change notice.

-34-

of the parts number column does not supply.




Fig.7  Optical unit




Fig.8

Erase unit

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

090132011A

Eraser cover 2

*

090132017A

Hinge

0901P2001A

Erase Unit Assy. 1

090132012A

Reflector

090132013A

Lamp holder A

090132014A

Lamp holder B

090176002B

Lamp

0901P2002A

Erase Unit Assy. 2

O o NoOja|dWOIN

054076001A

Halogen lamp

-
o

090132003A

Filter

-
—_

090132007A

Brush

-
N

0901D2001A

Filter holder Assy.

-
w

0901D2002A

Guide Assy.

N
N

090132008A

Tapping screw

M4x12

Wl alalalo|lalalalalalalalNn|~

00001804080G

Tapping screw

M4x8

00001103060G

Pan-head screw

M3x6

00001103120G

Pan-head screw

M3x12

o0 | T |o

00001803060G

Tapping screw

M3x6

The parts without ID number or

:l marks after checking the contents of a part change notice.

-36-

of the parts number column does not supply.




Erase unit

Fig.8

N Z
8
Al
i
@@ u

-37-

SR >\ Y
u\./w/df = ] = // d/ﬁi / R o
J i ™ e 4
|
T T T & 7
e = =2 g ¢ o .
=] (-]




Fig.9

Label

ID No.

S.L

Parts No.

Parts Name

Qty

Change Notice No.

1

*

054050008A

Caution label

090150010A

Label

090150011A

Magnetic label

162051003A

Label

090150005A

Mercury Label

090150003B

Jam release / Lamp changing label

N o~ WOIN

109027017A

Label

Wl lalalalalala

The parts without ID number or

---------- of the parts number column does not supply.

:l marks after checking the contents of a part change notice.

-38-




Fig.9 Label

AZER
CTEML EL—Y—HDNTET,
E—LZEERED. MNeb LEVWTTFEL,
A CAUTION
LASER RADIATION WHEN OPEN.
AVOID DIRECT EXPOSURE T0 BEAM.

PRECAUCION )
EVITE LA EXPOSCION DIRECTA AL HAZ 4
RAYONNEMENT LASER EN CAS D'OUVERTURE. C
EVITER TOUTE EXPOSITION DIRECTE AU FAISCEAU. <7‘;L\o AERD
A ACHTUN DRI
TASERSTRAHLUNG WENN OFFEN. SBNBOFT
KONTAKT MIT STRAHL VERMEIDEN. Be careful of
UIDAD! static electricity

\ WARNING

\ WARNUNG

\ ATTENTION

\ ATENCION

\ AVISO

\ AWVISO

PERIGO DE RADIAGAO DE RAIOS LASER QUANDO ABRIR. it may
EVITE OLHAR 0U EXPOR-SE DIRECTAMENTE AD FEIXE DE RAIOS LASER. the electronics.

N i

ATTENZIONE

RADIAZIONI LASER ALL'APERTURA.
EVITARE L'ESPOSIZIONE DIRETTA Al RAGGI.

EE
RITHHAL REFBEHE.
KrﬁT;E?&)ﬁmﬂE%;'\&i BRERMAR,

/

9521 V—Y&E
CLASS 1 LASER PRODUCT

Clearing aJam / Beheben eines Staus / Résoudre un bourrage /
Retirar pel atascado / Rimozione di un inceppamento /

Solucionar um encravamento / YetpaHeue samaTus / -FEERMEE / UL 02

Replacing halogen lamp / Ersetzen der Halogenlampe /
Remplacement de la lampe d’halogéne / Substituir la lampara del
halégeno / Sostituzione della lampada dell'alogeno / Substituindo a
lampada do halogénio / 3aMeHATb Tb CBETUNILHUK ranoupaa /

ZRRWET / )\DF VS TIER

Replace the lamp following the provided instructions.
Wechseln Sie die Lampe entsprechend den
mitgelieferten Anweisungen aus.

Remplacez |a lampe en suvant les instructions
fournies.
Cambio la
proporcionadas.

Sostituire la lampadi i alle i

fornite.

Substituir a lampada seguindo as instrugoes
fornecidas.

Samenne namny, cneays npuBeAeHHbIM
MHCTPYKUMAAM,

iR — R E A R R T .

EfEN TV FIESEICHE> TS Y T3HRET > TREL.

-39-

/

2

Notification for US only.
Contains Mercury in the lamp used for scanning
unit, Dispose According to Local, State or Federal

|

5




Fig.10 Wiring 1/6

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0901J5040A  |Earth wiring Assy. 1
2 * 0901J5041A  |Earth wiring Assy. 1
3 * 0901J5042A  |Earth wiring Assy. 1
4 * 0901J5014A  |Detector wiring Assy. 1
5 * 0901J5047A |PCU input cable Assy. 1
6 * 0901J5036A [LVDS cable Assy. 1
7 * 0901J5037A  [Ethernet cable Assy. 1
8 * 0901J5009A |Feed motor wiring Assy. 1
9 0901J5020C |Sensor wiring Assy. 1
10 * 0901J5013A  |Detector wiring Assy. 1
11 * 0901J5021B  |OPB cable Assy. 1
12 * 0901J5003A  |NF1 wiring Assy. 1
13 * 0901J5032A  [SW1 cable Assy. 1
The parts without ID number or ---------- of the parts number column does not supply.

:l marks after checking the contents of a part change notice.

-40-



Fig.10 Wiring 1/6

50

110

160
O O O
(Earth) / (Earth) (Earth)
1

JJ17 JP42

L]
~—
L]

620
70 ‘
|:| CCN1 MCN8 |:|
6

MCNG6 JP52

C ]
\m
L]

260
10
JJ18 / JP40
360

(5> / ﬁ

410

® ® ®
(Earth) (Earth) / (Earth)
3
5
JP3 / PCN1
250
‘ 180 ‘
JJ56 CCN5
7
9
/ S14
ACN5
330
11
Mﬁz / Core4 Oﬁ”
1040
13
(sw1) / 10
120 ‘

41-



Fig.10A Wiring 2/6

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0901J5004A  |AC wiring Assy. 1
2 * 0901J5007D |DC wiring Assy. 1
3 * 0901J5027A |Cable carrier Assy. 1

The parts without ID number or

:l marks after checking the contents of a part change notice.

---------- of the parts number column does not supply.

-42-




Fig.10A Wiring 2/6

(X1)
JP24 JP22
PCN2 CT8 HCN1
{\ 680
1
JP2 /
700
JP26 JP13
(X2) (X2)
JJ14
JP25
HCN2 JJ49 JP27
CT1~7
2
Core2
P11 j / JP10
D N _ 1 T T V4
v v T T T T |
Core6 Core5
(X1)
970 {
1530
Cable carrier
CCN11 ( @ ACN9
/ ACN2
3
ACN1
P14 :|
J13 JP61
(Earth) © 10 (Earth)
920

-43-



Fig.10B Wiring 3/6

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0901J5012B |Load wiring Assy. 1
2 * 0901J5022B [Top cover cable Assy. 1
3 * 0901J5008B |DC extension cable Assy. 1

The parts without ID number or

:l marks after checking the contents of a part change notice.

---------- of the parts number column does not supply.

-44-




Fig.10B Wiring 3/6

JP45
1
/ HCN3
MCN3 h///////////////,//’/v PCN3
A
JP43
JP41
JP16 JP17 JP4a JP18
1400
JP37 JJ38
JP32
JP31
/ JP39
MCN1 ”/// h///// ::}
N
Core3
JP33
2
JJ19 JP20 JP36 JP34
JP35
1530
3
JJ11 / CCN13
FAY
MCN7 MCN9
930

-45-



Fig.10C Wiring 4/6

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0901J5010B  [Motor wiring Assy. 1
2 * 0901J5011A  |Sensor wiring Assy. 1
3 * 0901J5018A  |Inverter wiring Assy. 1
4 0901J5055A |Resistor Assy. 1
5 0901J5050A |Capacitor Assy. 1

The parts without ID number or

------- of the parts number column does not supply.

:l marks after checking the contents of a part change notice.

-46-




Fig.10C Wiring 4/6

MCN4

JJ59

1
MCN5 / JP51
E ] ] ] ]
JP50
830
3
ICN2 /
JJ58
750
JIA
] ci
cro (|
1 |
cT0
JP1A
150

47-

JP46
2
A // A
JP4T
JP48
1150
4
JP63 R1
o]
9]
100




Fig.10D Wiring 5/6

ID No.

S.L

Parts No.

Parts Name Qty

Change Notice No.

1

*

0901J5001A

Inlet wiring Assy.

*

0901J5023A

Tap change 100V

*

0901J5051A

Earth wiring Assy.

0901J5052A

DDU input cable Assy.

0901J5053A

DDU output cable Assy.

0901J5054C

Serial COM cable Assy.

0901J5056B

Earth wiring (160)

0901J5057A

Earth wiring (120)

O o NoOja|dWOIN

0901J5059A

Earth wiring (80)

-
o

0901J5060A

alalnlalalalalalala

Earth wiring (60)

The parts without ID number or

---------- of the parts number column does not supply.

:l marks after checking the contents of a part change notice.

-48-




Fig.10D Wiring 5/6

1
(NF1) / (Earth)
a 5
i
\ / / \ (Sw2) JP21A
\V o]
4 1
o]
/ \ \ / (SW2) 5 2
(Inlet) EC'
\ / :@ 6 3
(Earth)
120
3 4
FCN1 ACN401
(Earth) / (Earth) /
O (@
50 770
5 6
FCN2 / ACN402 UCN7 / ACN303
[ i
Core1
720
160
7 8
(Earth) / (Earth) (Earth) / (Earth)
O O O O
160 120
9 10
(Earth) / (Earth) (Earth) / (Earth)
O © O ©
80 60

-49-



Fig.10E Wiring 6/6

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 * 0902J5024A |Tap change 110/115/120V 1
2 * 0902J5025A [Tap change 200V 1
3 * 0902J5026A |Tap change 220/230/240V 1

The parts without ID number or

:l marks after checking the contents of a part change notice.

---------- of the parts number column does not supply.

-50-




Fig.10E Wiring 6/6

1

115V }4 120v

JP21B

110V

JP21D

220V

-51-

2
JP21C
4 1
5 2
6 3




Fig.11

Maintenance tool

ID No. |S.I. Parts No. Parts Name Qty Change Notice No.
1 001640000A |R110 Maintenance tool 1
2 001640001A |Interlock killer 1
3 001640002A  |Push plate block 1
4 001640003A  |Adjusting block 1
5 0016Q0002A |Peel detector 1

The parts without ID number or

------- of the parts number column does not supply.

:l marks after checking the contents of a part change notice.

-52-




Maintenance tool

Fig.11

-53-



IKONICA MINOLTA

0902YI1220A

Konica Minolta Medical Imaging U.S.A., Inc.
411 Newark Pompton Turnpike, Wayne, NJ 07470, U.S.A.
TEL. 973-633-1500

EU Authorized Representative:

C E Konica Minolta Medical & Graphic Imaging
Europe B.V.
Frankfurtstraat 40, 1175 RH Lijnden, The Netherlands

TEL. 31-20659-0260

Konica Minolta Business Solutions (Canada) Ltd.
369 Britannia Road East, Mississauga, Ontario, L4Z 2H5, Canada
TEL. 905-890-6600

Konica Minolta Medical & Graphic (Shanghai) Co., Ltd.
11F-C1 Junyao International Plaza, No.789 ZhaojiabangRoad,
Shanghai, China Postcode 200032

TEL. 021-6422-2626

070809JD



	0902YI220A
	Front Cover
	Contents
	Note
	How to see the figures
	Revision
	Parts Index
	External View
	Fig.1 Frame 1/2
	Fig.1A Frame 2/2
	Fig.2 External Section 1/3
	Fig.2A External Section 2/3
	Fig.2B External Section 3/3
	Fig.3 Cassette Insertion unit 1/3
	Fig.3A Cassette Insertion unit 2/3
	Fig.3B Cassette Insertion unit 3/3
	Fig.4 Elevator unit 1/4
	Fig.4A Elevator unit 2/4
	Fig.4B Elevator unit 3/4
	Fig.4C Elevator unit 4/4
	Fig.5 Transport unit 1/2
	Fig.5A Transport unit 2/2
	Fig.6 Sub-scan unit 1/2
	Fig.6A Sub-scan unit 2/2
	Fig.7 Optical unit
	Fig.8 Erase unit
	Fig.9 Label
	Fig.10 Wiring 1/6
	Fig.10A Wiring 2/6
	Fig.10B Wiring 3/6
	Fig.10C Wiring 4/6
	Fig.10D Wiring 5/6
	Fig.10E Wiring 6/6
	Fig.11 Maintenance tool
	Back cover


